


 
 
 

LIST OF REPORTS 
 

 

Vol. I  SUMMARY  

   Vol. II  MAIN REPORT 

Vol. III DATA & SUPPORTING REPORT 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Applied Exchange Rate 

US$1.00 = Kazakhstan Tenge 147.47 

= ¥ 116.60 

(as of September 2003) 
 
 
 













i 

 
THE DETAILED DESIGN STUDY 

OF 
THE WATER SUPPLY AND SEWERAGE SYSTEM 

FOR  
ASTANA CITY IN THE REPUBLIC OF KAZAKHSTAN 

 
DRAFT FINAL REPORT 

 
 

VOL. II  MAIN REPORT 
 

TABLE OF CONTENTS 
 
 
CHAPTER 1 INTRODUCTION 
 1.1 Project Background......................................................................................................1-1 
 1.2 Project Purpose ............................................................................................................1-1 
[...]
BOD5 mg/L 2.2 2.4 2.1 2.4 / 1.6 1.8 / 2.2 

Total-N mg/L 1.71 1.76 0.66 0.56 / 0.53 0.50 / 0.54 

Total-P mg/L 0.026 0.028 0.025 0.020 / 0.018 0.026 / 0.020 

Remarks  - - - Depth 1m / 6m 

(3) Issues on Existing Facilities 

i) Issues from Structural viewpoint 

Major important equipment is installed below water level.  This fact implies a serious 

damage in case of immersion. 

Quality of reinforced concrete structure is not satisfactory, so that surface of concrete 

structure has been neutralized to some extent and its aggregate is exposed.   

Existing pipes and valves are so aged and deteriorated that there is a fear of immersion 

accident.  If it happened, a long period would be necessary to recover water supply for the 

capital area. 

ii) Issues from Maintenance viewpoint 

Workers in the Intake Structure have a feel of unrest to go down to floors below water level 

together with physical fatigue. 

Existing pumps and motors are too large to introduce an automatic flow control system 

instead of present manual control by a valve, which causes cavitations at the valve section.  

There is a high possibility of destruction of valve sooner or later, if it is continuously operated 

through the future. 

2.2.2 Raw Water Transmission Pipeline 

Three pipelines for raw water transmission exist at present as follows: 

 I D1000mm (51km) pipeline: SP/CIP, installed in 1969 



Detailed Design Study of Water Supply  
and Sewerage System for Astana City 
 Design Report 

2-8 

 II D1000mm (51km) pipeline: CIP, installed in 1980-1986 

 III D1400mm (45.8km) + D1000mm (5.2km) pipeline: SP, installed in 2001 

According to the information obtained from ASA, only pipeline No. III is used at present.  

Pipeline No. I and No. II have not been used since completion of the pipeline No. III because 

the pipeline No.I is very old and seriously deteriorated.  ASA intends not to use this pipeline 

in the future.  Upon field investigation conducted by the Study Team and ASA, the pipeline 

No. II was judged to be rehabilitated. 

Pipeline No. III is connected to a one-way surge tank with a capacity of 1,000m3 located on 

the peak 5.2km upstream of WTP.  But this tank is not used presently because of trouble of 

inlet float valves. 

2.2.3 Water Treatment Plant 

(1) Present Condition of Facilities 

General 

Existing water treatment plant was constructed in 1969 and expanded in 1982.  Combined 

design treatment capacity of the plant was 200,000 m3/day.  However, presently the capacity 

is discounted at 165,000 m3/day due to deterioration of process facilities.  Layout plan of 

existing facilities is presented in Figure 2.2.4. 

The treatment process consists of rapid chemical mixing, flocculation, sedimentation and 

rapid sand filter.  All of the water treatment facilities are accommodated in the building for 

protection against cold climate.  Clear water reservoirs are insulated with soil mound 

surrounding the reservoirs.  Present treatment flow diagram is shown in Figure 2.2.5.  

Outline of existing facilities in the plant is shown in Table 2.2.4. 

 



 

 

D
etailed D

esign Study of W
ater Supply  

and Sewerage System
 for Astana City 

D
esign Report 

2-9 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Figure 2.2.4   

Layout Plan of Existing Treatment Plant 





Detailed Design Study of Water Supply  
and Sewerage System for Astana City 

Final Report  

2-11 

Table 2.2.4  Outline of Existing Water Treatment Plant 

Facilities Type Dimension Loading for 
200,000m3/d 

Receiving and 
Chemical Mixing 
Tank 

RC Tank L12.0m x W6.0 x H3.2m (upper part) 
L (12.0 to 1.25)m x W4.21m x H12.0m 
(lower) x 1units (2compartments) 

4.1 min 

Flocculation Basin RC Tank L 3.6m x W 6.0m x H 6.0m x 20units 18.7 min 
Sedimentation 
Basin 

RC Tank L 49.6m x W 6.0m x H 4.2m x 20units 3.0 hr 

Rapid Sand Filter RC Tank L 10.5m x W 5.1m x 2beds x 10units 186.7 m/d 
(Drinking Water) 20,000 m3 x 3 units  7.2 hr Clear Water 

Reservoir 
RC Tank 

(Technical Water) 20,000 m3 x 1 unit - 
Administration 
Building 

RC,  
3 stories 

L 12m x W 16m x 3 stories 

(Drinking Water) 
1,600 m3/hr x 90mH x 500 kW x 1 unit (2002) 
2,500 m3/hr x 64mH x 500 kW x 1 unit (2001) 
1,500 m3/hr x 64mH x 500 kW x 1 unit (1987) 
6,300 m3/hr x 64mH x 1,000 kW x 1 unit (1985) 
3,200 m3/hr x 64mH x 630 kW x 2 units (1987) 
3,200 m3/hr x 64mH x 630 kW x 1 unit (2002) 
3,200 m3/hr x 64mH x 630 kW x 1 unit (1980) 

Distribution 
Pumps 

Centrifuga
l Pump 

(Technical Water) 
1,500 m3/hr x 64mH x 320 kW x 3 units  

Backwash Pumps Centrifuga
l Pump 

6,300 m3/hr x 27mH x 500 kW x 1 unit  
5,000 m3/hr x 32mH x 500 kW x 1 unit 

 

Receiving and Chemical Mixing Tank 

Coagulant is dosed into inlet pipe laid at the bottom of the tank.  However, mixing effect is 

not sufficient because of the lack of mixing device. 

Sedimentation Basin 

The basin is horizontal flow type.  The basin is covered with concrete slab so that it is 

difficult to observe running conditions of the basin.  Effluent from the basin is not collected 

by trough.  It flows out through an outlet pipe.   

Settled sludge is washed out by manpower after the high turbid season which includes the 

period of snowmelt-runoff into the Vyacheslavsky reservoir.  Washed-out sludge is 

discharged into an adjacent river without treatment.   

Rapid Sand Filter 

The filters constructed at the expansion/second stage are inclined and subsided due to poor 

construction work.   

Backwash is carried out by backwashing water only.  Any supplemental system such as sur- 



Detailed Design Study of Water Supply  
and Sewerage System for Astana City 

Final Report  

2-12 

face washing or air scouring is not provided.  Characteristics of filter media are not 

satisfactory.  Its specific gravity is too small with frail strength and uniformity coefficient is 

too high.  It is observed at the time of cleaning work that lots of sand is settled in the clear 

water reservoir.  It indicates that filter materials have been flown-out during operation.  It 

implies defects of filter beds.  Present filtration rate against treatment flow of 165,000 

m3/day is 154 m/day. 

Clearwater Reservoir 

There are four clearwater reservoirs in the existing plant.  These reservoirs have also been 

used as distribution reservoir. 

As mentioned above, sludge, sand and gravel were observed in the reservoir when reservoirs 

were cleaned.  The depth of consolidated sediment at the entrance was approximately 10 cm.   

One of two clear water reservoirs for industrial water use is under re-arrangement for 

drinking water use.  As a result, three clear water reservoirs will be used for drinking water 

supply. 

Pipelines 

There are three (3) inlet raw water transmission pipelines with a nominal diameter of 1,000 

mm.  The part of in-plant pipelines is under arrangement for change of water use of the 

existing clear water reservoir from industry to domestic/drinking purpose. 

Laboratory 

Water quality examination laboratory is under improvement.  Water quality examination 

facilities for drinking water specified in SANPiN and GOST standard are installed, but these 

are already deteriorated.   

Chemical Dosing Facilities 

A new chlorination building is under construction providing chlorine-feeding equipment. 

Solid aluminum sulfate and polyacrylamide polymer are used as coagulation chemicals.  

Activated carbon powder was dosed during summer 5 years ago to eliminate offensive odor, 

however, there is no use at present.  Chemical dosing facilities seem to be sound condition at 

present. 

Miscellaneous 

Fence leans everywhere causing insecurity and spoiling aesthetical view.  Drainage facility 

is not provided in the premises.  The area located left side of the main gate with an area of 

3,399m2 (103mx33m) is used as parking lots. 



Detailed Design Study of Water Supply  
and Sewerage System for Astana City 

Final Report  

2-13 

(2) Collected Data 

1) Topographic and soil survey 

The data on topographic survey and soil investigation conducted in F/S are available.  

Through this project, soil investigation, spot exploring excavation along existing in-plant 

pipelines, and soil corrosion test are carried out. 

2) Chemical dosing 

The data on dosing amount of chemicals, i.e. aluminum sulfate, polyacrylamide, and chlorine 

from 1998 to 2002 are obtained.  Maximum, minimum and average dosing amounts of each 

chemical are summarized in Table 2.2.5.  Two types of polyaclylamide flocculants have 

been used at the WTP.  One is cationic polymer and the other anionic polymer.  Former is 

used for high turbid raw water and the latter is used for low turbid or high algae containing 

raw water.  Powdered activated carbon had been dosed to deodorize raw water for one 

month five years ago.  Its dosing rate was 5 to 20 mg/L.  The WTP has a plan to stock each 

chemical with an amount equivalent to three months of maximum dosing rate.   

Table 2.2.5  Present Status of Chemicals Dosing Rates 

  Maximum 
(mg/L) 

Average 
(mg/L) 

Minimum 
(mg/L) Dosing Point 

Coagulant Aluminum Sulfate 50 4.74 1.0 Chemical 
Mixing Tank 

Flocculant Polyacrylamide 0.1 0.05 0.025 ditto 

Deodorizer  Powdered 
Activated Carbon 20 - 5 ditto 

Chlorine Pre-chlorination 3.68 1.83 1.16 ditto 

 Post chlorination 1.23 0.61 0.39 Clearwater 
Reservoir 

3) Water quality 

a) Water quality standard 

The water quality standard is specified in SANPiN 3.01.067-97 and analysis methods of each 

item are specified in GOST 2487-82.  A total of 44 quality items are specified for water 

quality standard as summarized in Table 2.2.6.   

Most of these items are analyzed at the WTP.  While strontium, pesticides and radioactive 

substances are measured at Sanitary and Epidemiological Services (SES).  Items measured 

at the WTP and SES are shown in Table 2.2.7.   

 



Detailed Design Study of Water Supply  
and Sewerage System for Astana City 

Final Report  

2-14 

Unit Value Unit Value Unit Value

1 Smells Number 2 - None - None
2 Taste Number 2 - None - None
3 Color Degree 20 TCU 15 Degree 5

4 Turbidity mg/L 1.5 NTU 5 Degree 2
5 pH value pH 6 - 9 - - pH 5.8 - 8.6
6 Mineralisation mg/L 1,000 mg/L 1,000 mg/L 500

7 Hardness mmol/L 7.0 - - mg/L 300
8 Permanganate oxidation mg/L 5.0 - - mg/L 3

9 Petroleum products, total mg/L 0.1 - - - -
10 Anionic surface active agent mg/L 0.5 - - mg/L 0.2
11 Phenol index mg/L 0.25 - - mg/L 0.005

12 Aluminum (Al3+) mg/L 0.5 mg/L 0.2 mg/L 0.2
13 Barium (Ba2+) mg/L 0.1 mg/L 0.7 - -
14 Beryllium (Be2+) mg/L 0.0002 - - - -

15 Boron (B, total) mg/L 0.5 mg/L 0.5 mg/L 1
16 Iron (Fe, total) mg/L 0.3 mg/L 0.3 mg/L 0.3

17 Cadmium (Cd, total) mg/L 0.001 mg/L 0.003 mg/L 0.01
18 Manganese(Mn, total) mg/L 0.1 mg/L 0.5 mg/L 0.05
19 Copper(Cu, total) mg/L 1.0 mg/L 2 mg/L 1.0

20 Molybdenum (Mo, total) mg/L 0.25 mg/L 0.07 mg/L 0.07
21 Arsenic (As, total) mg/L 0.05 mg/L 0.01 mg/L 0.01
22 Nickel (Ni, total) mg/L 0.1 mg/L 0.02 mg/L 0.01
23 Nitrates (on NO3) mg/L 45 mg/L 50 - -

24 Mercury(Hg, total) mg/L 0.0005 mg/L 0.001 mg/L 0.0005
25 Lead (Pb,total) mg/L 0.03 mg/L 0.01 mg/L 0.01

26 Selenium(Se,total) mg/L 0.01 mg/L 0.01 mg/L 0.01
27 Strontium (Sr2+) mg/L 7.0 - - - -
28 Sulphates(SO4

2-) mg/L 500 mg/L 250 - -

29 Fluorides(F) mg/L 1.2 mg/L 1.5 mg/L 0.8
30 Chlorides(Cl) mg/L 350 mg/L 250 mg/L 200

31 Chromium (Cr6+) mg/L 0.05 mg/L 0.05 mg/L 0.05
32 Cyanides (CN) mg/L 0.035 mg/L 0.07 mg/L 0.01
33 Zinc (Zn2+) mg/L 5.0 mg/L 3.0 mg/L 1.0

34 γ- BHC (Lindane) mg/L 0.002 mg/L 0.002 - -
35 DDT (sum of isomers) mg/L 0.002 mg/L 0.002 - -

36 2,4-D mg/L 0.03 mg/L 0.03 mg/L 0.03
37 Total α activity Bq/L 0.1 Bq/L 0.1 - -
38 Total β activity Bq/L 1 Bq/L 1 - -

39 Thermotolerant colibacillus 
Number  /

100mL Absence
Number /
100mL Absence

Number /
100mL Absence

40 Common colibacillus
Number  /

100mL Absence
Number /
100mL Absence

Number /
100mL Absence

41 General number of bacteria Number / mL 50 or less - - Number / mL 100

42 Coli-bacteriophage

Plaque forming
unit(PFU) /

100mL Absence - - - -

43
Spores of sulphite-reducing
clostridia

Number / 20
mL Absence - - - -

44 Cysts of lamblia Number / 50L Absence - - - -

Table 2.2.6  Comparison of Water Quality Standards

Kazakhstan WHO JapanNo Item



Detailed Design Study of Water Supply  
and Sewerage System for Astana City 

Final Report  

2-15 

min max min max min max

1 Turbidity, mg/l 1.5 0.1 0.7 0.1 0.8 0.3 0.6

2 Colour, degree 20 5 10 5 10 10 10

3 pH value 6.0-9.0 7.55 7.70 7.05 7.85 7.40 7.65

4 Alkaliniy, millimole/l 4 2.4 3.0 2.6 3.3 2.1 2.8

5 Oxidation, mgО2/l 5 1.3 2.4 1.6 2.7 1.0 3.1

6 Hardness, mmole/l 7 4.3 5.8 5.8 6.4 4.3 6.8

7 Chlorides, mg/l 350 102.6 138.0 143.4 170.4 101.1 196.4

8 Sulphates, mg/l 500 65.2 112.0 106.5 150 70 182.4

9 Solid residual, mg/l 1000 466 592.2 585 777 374 679

10 Ammonia, mg/l 2.0 <0.05 0.24 <0.05 0.23 ND 0.14

11 Nitrites, mg/l 3.0 <0.003 0.004 <0.003 0.003 ND 0.004

12 Nitrates, mg/l 45.0 <0.5 1.6 <0.5 1.7 <0.5 2.0

13 Fluorine, mg/l 1.2 0.32 0.51 0.33 0.55 0.26 0.50

14 Iron, mg/l 0.3 <0.1 0.25 <0.1 0.13 <0.1 0.16

15 Copper, mg/l 1.0 0.02 0.04 <0.02 0.05 <0.02 0.03

16 Lead, mg/l 0.03 ND 0.001 <0.0005 0.01 ND 0.001

17 Arsenic, mg/l 0.05 ND <0.01 <0.01 <0.01 ND <0.01

18 Manganese, mg/l 0.1 0.01 0.036 <0.01 0.026 <0.01 0.026

19 Zink, mg/l 5.0

20 Molybdenum, mg/l 0.25

21 Beryllium, mg/l 0.0002

22 Slenium, mg/l 0.01 0.001 <0.0001 0.00015

23 Total number of bacteria 50 2 1 1

24 Thermotolerant bacteria ND

25 Total coliform bacteria ND

ND: No Detective

2000 2001

Table 2.2.7   Treated Water Quality Data for 1999-2001

No Analysis

No. Standard
1999

Item

No Analysis

No Analysis

No Analysis

No Analysis



Detailed Design Study of Water Supply  
and Sewerage System for Astana City 

Final Report  

2-16 

b) Raw water and treated water quality 

The data on raw water and treated water qualities are available at ASA.   

 Raw Water 

Items that exceed drinking water quality standard are turbidity, color, iron and 

manganese. 

・ High turbidity from May to July 

Raw water showed high turbidity from May to July affected by the inflow of 

snowmelt turbid water, which contains much suspended substances.  Maximum 

value was 29.0mg/L during last four years from 1998 to 2001.  It does not cause 

serious influence on water treatment process.   

・ Water bloom at Vyacheslavsky reservoir 

Lots of algae and water bloom were observed in the Vyacheslavsky reservoir.  In 

case many algae are contained in raw water, they become to be an obstacle in the 

treatment process.  In addition, a deodorization process may be needed depending 

on a kinds of propagated algae. 

・ Color, Iron and Manganese 

There are two possible reasons for high color value, one is existence of metal (iron, 

manganese) and the other is existence of organic substance (humic substance, humic 

acid and others).  As shown in Figures 2.2.6 and 2.2.7, there is a correlation 

between value of color and metals (iron and manganese) concentration.  

Metal-oriented color can be removed by oxidation with chlorine to satisfy the 

drinking water standard.  The laboratory of the WTP, however, does not have data 

about humic substances nor chloroform.  Chloroform is major component of 

trihalomethane produced in reactions between organic substances and chlorine, and it 

implies contamination degree by organic substances.  Therefore, influence of 

organic substances to color is uncertain.  Hence, when the laboratory can analyze 

the chloroform or other toriharomethanes, operation and degree of pre- or 

intermediate chlorination process shall be examined by analyzing the concentration 

of organic substances in the raw water in future.   

 

 



Detailed Design Study of Water Supply  
and Sewerage System for Astana City 

Final Report  

2-17 

Figure 2.2.6 Correlation between Iron and Color

0.00

0.10

0.20

0.30

0.40

0.50

0 5 10 15 20 25 30